

Test Report

No. SHAEC1121202801

Date: 05 Jan 2012

Page 1 of 3

HAOTIAN ADHESIVE PRODUCT LIMITED NO.22 JIANSHE ROAD ZHUOZHOU HEBEI P.R.CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : PLASTIC FILM

SGS Job No. :	SP11-039539 - SH
Lot No. :	PO20398
Date of Sample Received :	30 Dec 2011
Testing Period :	30 Dec 2011 - 05 Jan 2012
Test Requested :	Selected test(s) as requested by client.
Test Method :	Please refer to next page(s).
Test Results :	Please refer to next page(s).
Conclusion :	When tested as specified, the specified material of the submitted sample comply with the stated requirements of the European Standard EN 71 Part3:1994 + A1:2000+ AC: 2002.

Signed for and on behalf of SGS-CSTC Ltd.

Fan Jingjie, JJ Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-e-document.htm. Attention is drawn to the limitation of liability intervention and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention of livany within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction for the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteroiten, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If the security stated the results shown in this test report refer only to the sample(s) tested.



ghai)Ca.Lid 3^{re}Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国 ·上海 ·徐汇区宜山路88993号楼 邮编: 200233 t E&E (86-21) 61402553 f E&E (86-21)64953679 www.cn.sgs.com HL: (86-21) 61402594 HL: (86-21)54500353 e sgs.china@sgs.com



Test Report

No. SHAEC1121202801

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
1	SHA11-212028.001	Transparent plastic sheet

Remarks :

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

EN 71 Part3:1994 (including amendment A1:2000/AC:2002) - Migration of Certain Elements

Test Method : With reference to EN 71 Part 3:1994 + A1:2000 + AC: 2002, analysis was performed by ICP-OES

<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
90	mg/kg	5	ND
60	mg/kg	5	ND
25	mg/kg	5	ND
1,000	mg/kg	10	ND
75	mg/kg	5	ND
60	mg/kg	5	ND
60	mg/kg	5	ND
500	mg/kg	10	ND
	90 60 25 1,000 75 60 60	90 mg/kg 60 mg/kg 25 mg/kg 1,000 mg/kg 75 mg/kg 60 mg/kg 60 mg/kg 60 mg/kg 60 mg/kg	90 mg/kg 5 60 mg/kg 5 25 mg/kg 5 1,000 mg/kg 10 75 mg/kg 5 60 mg/kg 5 60 mg/kg 5 60 mg/kg 5 60 mg/kg 5

Notes :

(1) Results shown are of the adjusted analytical results.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability infamilitation and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention on flyand within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction for the transaction documents. This document can be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



t E&E (86–21) 61402553 f E&E (86–21)64953679 www.cn.sgs.com HL: (86–21) 61402594 HL: (86–21)54500353 e sgs.china@sgs.com



Test Report

No. SHAEC1121202801

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability infamilitation and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention on flyand within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction for the transaction documents. This document can be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



phai)Ca,Lit 3^{srd}Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国・上海・徐江区宜山路889号3号楼 邮编: 200233 t E&E (86–21) 61402553 f E&E (86–21)64953679 www.cn.sgs.com HL: (86–21) 61402594 HL: (86–21)54500353 e sgs.china@sgs.com